

## **Certificate QUL Laboratory Test**

**Certificate No:**

**R019-04A**

**For Raw Materials 100% Natural Latex**

<b>Producer:</b>	<b>Interlatex Trading BV</b>	<b>Date of Certificate: 29.07.2008</b>
<b>Product Tested:</b>	<b>Naturlatex 100%</b>	<b>Valid Until: August 2009</b>
<b>Related Test Report:</b>	<b>18800-33 (a); QIWQ MBL 735 2048 (b)</b>	
<b>Laboratory:</b>	<b>(a) eco-Insitut, Köln</b>	<b>(b) LGA Nurnberg</b>

**Test content:**

Complete test according to the QUL - Standards, chemical and mechanical testing.  
The test report refers only to the tested product. For details of analysis see test report.

**Test Result:**

The tested product conforms with the standards of the quality organisation for the environmentally friendly latex mattresses (QUL)

Only member of the QUL are allowed to use the QUL Label.